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Spectrum ug‘
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3DH1_Ant7_2402_30~1000
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Ref Level 26,00 dBm
lo Att 25 dB
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3DH1_Antl6_2441 O~Reference

Spectrum ug‘

Ref Level 30,00 dém Offset 11.94 dB & RBW 100 kHz
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3DH1_Antl6_2441 1000~26500
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3DH1_Ant7_2441_30~1000
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3DH1_Ant16_2480_0~Reference
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3DH1_Ant16_2480_1000~26500
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3DH1_Ant7_2480_30~1000
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Appendix B. AC Conducted Emission Test Results

_ ] Temperature : 22~24°C
Test Engineer : |Yuki Tang - —
Relative Humidity : (44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 20240515
100
90
80
70
60 | FCC 15C_QP
50 FCC 15C_AVG
40
30 3
20
10
0
0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP AC LISH 100063 L LINE
Over Limit Read LISN Cable
Fregq Level Limit Line Lewvel Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.16 21.67 -33.98 55.65 1.19 10.34 10.14 Average
2 0.16 37.07 -28.58 65.65 16.59% 10.34 10.14 QP
3 0.18 22.52 -32.16 54.68 2.10 10.28 10.14 Average
4 0.18 37.02 -27.66 6€4.68 16.60 10.28 10.14 QF
5 0.23 20.91 -31.53 52.44 0.50 10.26 10.15 Average
& 0.23 32.91 -29.53 62.44 12.50 10.26 10.15 QP
7 0.31 25.73 -24.29 50.02 5.51 10.07 10.15 Average
3 0.31 38.73 -21.29 60.02 18.51 10.07 10.15 QP
9 0.40 24.70 -23.20 47.90 4.10 10.44 10.16 Average
10 0.40 37.30 -20.60 57.%0 16.70 10.44 10.16 QP
11 0.58 26.24 -19.76 46.00 5.90 10.18 10.16 Average
12 * 0.58 38.64 -17.36 56.00 18.30 10.18 10.16 QF
Sporton International Inc. (ShenZhen) Page Number : B1 of B2
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Report No. : FR441610A

_ ) Temperature : 22~24°C
Test Engineer : |Yuki Tang - =
Relative Humidity : [44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2024-05-15
Joplevel [@Buv) e
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
30 ]
!
20
10
0
0.15 0.5 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QF AC LISH 100063 N NEUTRAL
Owver Limit Read LISN Cable
Fregq Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuVv dBuVv dB dB
1 0.15 20.71 -35.16 55.87 0.40 10.18 10.13 Average
2 0.15 36.11 -29.76 €5.87 15.80 10.18 10.13 QP
3 0.16 22.62 -32.68 55.30 2.10 10.38 10.14 Average
4 0.16 35.42 -29.88 65.30 14.90 10.38 10.14 QP
5 0.19 23.63 -30.61 54.24 3.10 10.38 10.15 Average
€ 0.19 36.23 -28.01 6€4.24 15.70 10.38 10.15 QF
7 0.60 28.91 -17.09 46.00 B.60 10.15 10.16 Average
8 * 0.60 39.01 -16.99 56.00 18.70 10.15 10.1€ QF
9 0.99 20.60 -25.40 46.00 0.20 10.24 10.16 Average
10 0.99 35.00 -21.00 56.00 14.60 10.24 10.16 QP
11 1.04 20.48 -25.52 46.00 0.10 10.22 10.1€ Average
12 1.04 34.88 -21.12 56.00 14.50 10.22 10.16 QP
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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srarronas. FCC RF Test Report Report No. : FR441610A

Appendix C Radiated Spurious Emission Test Data

Relative Humidity :  48~49%

Test Engineer : Jia Kuang TR 24-95

Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::g RU Remark
Mode 1 2400-2483.5 7 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 2 2400-2483.5 7 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 3 2400-2483.5 7 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 4 2400-2483.5 16 Bluetooth BR_GFSK 00 2402 3DH5 - -
Mode 5 2400-2483.5 16 Bluetooth BR_GFSK 39 2441 3DH5 - -
Mode 6 2400-2483.5 16 Bluetooth BR_GFSK 78 2480 3DH5 - -
Mode 3 2400-2483.5 7 Bluetooth BR_GFSK LF 78 2480 3DH5 - -

Summary of each worse mode

Mode Modulation Ch. (Fl\;aqz) (dlé?X/e}Im) (dléiun\]/i/tm) M(zrg)in Pol. iszk Result Remark
1 Bluetooth BR_GFSK 00 2346.23 44.43 74.00 -29.57 \Y Peak Pass Band Edge
1 Bluetooth BR_GFSK 00 | 4804.00 43.42 74.00 -30.58 H Peak Pass Harmonic
2 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
2 Bluetooth BR_GFSK 39 7323.00 45.52 74.00 -28.48 H Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 | 2483.60 47.02 74.00 -26.98 H Peak Pass Band Edge
3 Bluetooth BR_GFSK 78 7440.00 45.70 74.00 -28.30 H Peak Pass Harmonic
4 Bluetooth BR_GFSK 00 2361.03 44.50 74.00 -29.50 \% Peak Pass Band Edge
4 Bluetooth BR_GFSK 00 4804.00 43.12 74.00 -30.88 \% Peak Pass Harmonic
5 Bluetooth BR_GFSK 39 - - - - - - - Band Edge
5 Bluetooth BR_GFSK 39 7323.00 45.64 74.00 -28.36 \% Peak Pass Harmonic
6 Bluetooth BR_GFSK 78 2484.25 45.56 74.00 -28.44 H Peak Pass Band Edge
6 Bluetooth BR_GFSK 78 7440.00 44.56 74.00 -29.44 H Peak Pass Harmonic
3 Bluetooth BR_GFSK 78 30.00 25.49 40.00 -14.51 H Peak Pass LF

Sporton International Inc. (ShenzZhen) Page Number : Clof C16
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Pol. Horizontal Fundamental
. Lo i) Date: 2024-04-27 . Lol g} Date: 2024-04-27
1225 1225
Ll ﬂ 875
f ] PEAK_74)
104 H 104
528 528
; " www“/ R ) o s ol it , A "
Peak Bl 5
115 115
pajli pasih JARS 14, s 1000 1400. 1800. 0. 200, 3000
Frequency (MHz) Frequency (Hz)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 2389.91 44.24 74.00 -19.76 41.69 30.72 536 3353 362 262 PEAK 1 2602.00 105,06 ------ ------ 102,51 3072 5.3 3.4 362 262 PEX
7 2389.91 19.43 34.00 -34.55 16,99 30.712 5.6 33.53 362 262 AVERAGE 7 20200 80.27 ----- -eee- 7.7 3072 537 354 362 262 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20f C16
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Pol. Fundamental
1 4!’L\‘!'«!I (dBuVim) 1 49L\*!‘ml{dllil‘d'lill)
1225 1225
813 813
00 00
525 25
Peak - P i :
115 115
il i oo 1400 1800. 2200,
Frequency (WH)
Linit Margin Read Linit Margin Read  Ant
Freq level Line (dB) Level Factor Freq Llevel Line (dB) Level Factor
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 346,33 44.43 74.00 -29.57 41.89 30.73 1 2402.00 100,60 ------ ------ 98.05 30.12
1 2346.3 19.64 54.00 -34.36 17.10 30.73 12000 7581 - eeeee- 73.26 0.1
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Pol. Horizontal Vertical
. Lol Vi) Date: 2024.05-09 Lol (Bubi) Date: 2024-05-09
1225 1225
1080 105,
L1& L&
PEAK 74 PEAK 74
100 100
AVG_54 VG 54
Peak 525 1 et P 1 \ gt
| st AT i # w |ttt b
MW 35'" L
Avg
115 fr
3000 6000, 9000 12000, 15000, 18000 3000 6000 000, 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dfn B B G Bn B B deg Mo dfn B/ 0B W B B @B a deg
1 4804.00 .92 74.00 -30.58 63.59 35.73 B8.94 64.84  --- - Peak 1 4804.00 42.26 74.00 -31.74 62.83 35.73 B.94 6484 --- - Peak
1 4804.00 18.63 54.00 -35.37 38.80 35.73 8.94 o484 - --- Average 1 480400 17.47 54.00 -36.53 37.64 35,73 B.94 6484 - --- Average
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Pol. Horizontal Vertical
Date: 2024-05-09 Date: 20240509
o Level (dBuVim) 4 Level (dBuVim)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
525 ] 7 ol o] 525 | 3 o
B g e et I gl e A ittty
Peak Py "l
350 30
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 1 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4882.00 42.48 74.00 -31.52 62.73 35.92 B.70 64.87 ---  --- Peak 1 4882.00 42.43 74.00 -31.57 62.68 35.92 8.70 64.87 ---  --- Peak
2 48B2.00 17.69 534.00 -36.31 37.94 3590 8.70 64.87 -~ --- Mverage 1 488200 17.64 54.00 -36.36 37.89 35.90 8.70 64.87 -~ --- Average
3 732300 45.52 74.00 -28.48 63.33 36.87 10.18 64.86 - --- Peak 3 7323.00 4494 74.00 -29.06 62.75 36.87 10.18 64.86 - --- Peak
4 T3B.00 20.73 54.00 -33.27 38.54 36.87 10.18 64.86 ---  --- Average 4 733.00 20.14 54.00 -33.86 37.95 36.87 10.18 64.86 ---  --- Average
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Freq Llevel Line Margin Level Factor

WHz dBuV/m dBu/m  dB  dBuV dB/m

Loss Factor

1 28360 47.00 74.00 -26.98 44.45 30.70 5.4 3339 368
1 28360 25.30 74.00 -48.70 .73 30.70 .46 3.3

Pol. Horizontal Fundamental

gL i) gLl )

1225 1225

175 i75

00 100

" n s el ol N

Peak - s " y

18 115

4 w524 UG U764 1000 1400, 1800,

Frequency (NHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp

Freq Level Line Margin Level Factor Loss Factor

Wiz dBuV/m dBu/m  dB BV dBfm  dB  dB

1 2480.00 107.72 ------ -=---- 10515 30.70 546 3339
1 2480.00 85,30 - --eee- 82.93 30.70 5.46 3.9
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TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZPNSEG
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Pol. Vertical Fundamental
. Lo i) Date: 2024-04-28 . Lol g} Date: 2024-04-28
1225 1225
105 ! 105! 1
Ll ﬂ 875
f \ PEAK_BE 74 PEAK_74)
104 104
528 f \ 1 528
)\ L Mwdgr 0 ‘ N A N " i
Peak B0 0 ,
115 115
U U528 64 Ui64 U882 200 1000 1400. 1800. 0. 200, 3000
Frequency (MHz) Frequency (Hz)
Linit Read  Ant Cable Preamp APos  TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widn B & g bR B B @ dg Widoh B 0 B0 bR B B o dg
1 288578 45.47 74.00 -18.53 42.90 30.70 5.6 3359 33 181 PEAK 1 2480.00 104.19 ------ ------ 101,53 30.76 546 3359 334 IBIPEN
7 48578 23.23 74.00 -50.73 20.68 30.70 5.46 33.39 334 181 AVERAGE 7 2080.00 B1.88 ------ ------ 79.31 30.70 5.46 33.59 334 181 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7 of C16
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Pol. Horizontal Vertical
Date: 2024-05-09 Date: 20240509
1 _wLmI (dBuVim) 4 Level (dBuVim)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
25 VG 54 25 AVG_54
1 3 A A ek LT e 1 M J— A L b
Peak - -
Avg 113 115
3000 T600. 12200, 16800. 20400 26000 3000 7600. 12200, 16800, 20400 26000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4960.00 2.83 74.00 -3.17 63.17 36.10 B8.46 64.99 ---  --- Peak 1 4960.00 42.79 74.00 -3.21 63.13 36.10 B8.46 64.99 ---  --- Pesk
2 4960.00 18.04 54.00 -35.96 38.38 36.10 6.6 64.99 ---  --- Average 1 4960.00 18.00 54.00 -36.00 38.34 36.10 8.46 64.99 ---  --- Average
3 7440.00 45,70 74.00 -28.30 63.57 36.82 10.17 64.86 ---  --- Peak 3 7440.00 4414 74.00 -29.86 62.01 36,82 10.17 64.86 - --- Peak
4 7440.00 20.51 54.00 -33.09 38.78 36.82 10.17 64.86 ---  --- Average 4 7440.00 19.35 54.00 -34.65 37.22 36.82 10.17 64.86 ---  --- Average
Sporton International Inc. (ShenzZhen) Page Number : C8of C16

TEL : +86-755-8637-9589
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Pol. Horizontal Vertical
Lol Bulin) Date: 2024-05.08 - Date: 2024-05.08
60.0, 60.0,
FCCCLASS-B) FCCCLASSB|
500, 500,
— —
I | wl |
300 3 e T 09 1 4 ". . T
R 3 B S '
0P/ w " i s w e
WWM gl
100 100
Peak
3 4 18 12, 806. 1000 Kl 24 18 12, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Renark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om o deg
1 30.00 25.49 40.00 -14.51 31.66 24.90 @.53 3.60 -~ --- Peak 1 30.00 23.96 40.00 -16.04 30.13 24.99 @.53 3.60 -~ --- Peak
2 14.09 18.09 43.50 -25.41 30.91 17.84 1.14 31.80 ---  --- Peak 2 124.09 18.51 43.50 -24.99 3133 17.84 1.4 31.80 ---  --- Peak
3 204.81 26.76 46.00 -19.24 37.23 19.25 1.79 3L.51  ---  --- Peak 3 403.45 22.73 46.00 -23.27 30.24 1.8 2.11 3150 - --- Peak
4 320.03 26.13 46.00 -19.87 35.91 19.81 1.87 31.46 ---  --- Peak 4 644,01 28.40 46.00 -17.56 32.06 24.93 2.64 3119 -  --- Pesk
5 709.00 29.05 46.00 -16.95 32.26 25.21 2.78 3L.20 ---  --- Peak 5 700.27 28.66 46.00 -17.34 32.00 25.10 2.76 31.20 ---  --- Peak
6 B75.84 29.47 46.00 -16.53 30.73 26.63 3.11 31.00 ---  --- Peak 6 940.83 29.30 46.00 -16.70 29.83 27.07 3.22 30.82 ---  --- Pesk
Sporton International Inc. (ShenzZhen) Page Number : C9of C16
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Pol. Horizontal Fundamental
. Leel i) Date: 2024-04-28 Date: 2024-04-28
1225
1080
813 H
J l PEAK T4
00 {
525
1
i " P~ WW“’"/ Mt s g .
Peak B0
115
il . 352, 11, 1, 5 1800. 2200. 2600. 3000
Frequency (M) Frequency (iH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Bndwn B B B B o g
1 D59 4.4 74.00-29.55 4191 30.73 53 351 M 144 PEK 10417 3072 537 3.4 M MAPEK
1 D49 19.66 4.00-34.34 1712 3073 53 3B51 0 M2 148 AVERAGE 79.38 3071 537 3354 340 144 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPN8EG
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Pol. Fundamental
. Leel i) . Lol #alin) D 040428
1225 1225
Ll 875
PEAK_74)
104 104
528 528
Huat A A el Ak " A LA
Peak Bl 3l
115 115
n m 1000 1800. 2200. 2600, 3000
Fraquency (HHe)
Linit Margin Read Ant Cable Preamp APos  TPos
Freq level Line (dB) Level Factor Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 236103 44.50 74.00 -29.50 41.9% 30.73 1 2402.00 103.83 10028 3072 537 3.4 M8 168 PEAK
1 236103 19.71 4.00 -39 17.17 0.3 11000 79.04 76.49 3070 537 3354 38 168 AVERAGE

Sporton International Inc. (ShenZhen)

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2AFZZPNSEG
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Pol. Horizontal Vertical
. Lol Vi) Date: 20240508 Lol (Bubi) Date: 20240508
1225 1225
1050 105
75 075
PEAK 74 PEAK 74
100 101
VG54 VG54
Peak WMMMWMM oo A b e el 1-«44""4"' " S W "
KL . y % priis]
Avg
115 fr
3000 6000, 000, 12000, 15000, 18000 3000 000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Wi dfn B B G Bn B B deg Mo dfn B/ 0B W B B @B a deg
1 4804.00 42.49 74.00 -31.51 62.66 35.73 B.94 64.84  --- - Peak 1 4804.00 43.12 74.00 -30.88 63.29 35.73 B.94 o484 - == Peak
1 4804.00 17.70 54.00 -36.30 37.87 35.73 8.94 o484 - - Average 1 4804.00 18.33 54.00 -35.67 38.50 35.73 8.94 o484 - --- Average
Sporton International Inc. (ShenzZhen) Page Number : C12 of C16
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Pol. Horizontal Vertical
Date: 2024-05-09 Date: 20240509
1 _wLmI (dBuVim) 1 _wLeveI (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
%9 . T a ] %8 ; 3 TR T ;
WWW~MWM has I S g it !
Peak I [17) e
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m  dB BV dB/m  dB B deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4882.00 42.27 74.00 -31.73 62.52 35.92 B.70 64.87 .-~ --- Peak 1 488.00 $3.73 74.00 -30.27 63.98 35.92 8.70 64.87 ---  --- Peak
2 48B2.00 17.48 54.00 -36.32 31.73 3590 8.70 64.87 -~ --- Mverage 1 488200 18.94 54.00 -35.06 39.19 35.90 8.7 64.87 -~ --- Average
3 7323.00 45.35 74.00 -28.65 63.16 36.87 10.18 64.86 ---  --- Peak 3 7323.00 45.64 74.00 -28.36 63.45 36.87 10.18 64.86 - --- Peak
4 T35.00 20.56 54.00 -33.44 38.37 36.87 10.18 64.86 ---  --- Average 4 733.00 20.85 54.00 -33.15 38.66 36.87 10.18 64.86 ---  --- Average
Sporton International Inc. (ShenzZhen) Page Number : C13 of C16
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Pol. Horizontal Fundamental
. Leel i) Date: 2024-04-28 . Lol #alin) Date: 2024-04-28
1225 1225
1
813 f \ 813
] \ PEAK_BE 14 PEAK T4
00 00
525 f \ q 25
" A A A A g " b v bt
Peak B T o
115 115
U U528 46 Ui64 U882 50 oo 1400 1800. 2600. 3000
Frequency (1Hz) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read  Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 248425 45.50 74.00 -18.44 42.99 30.70 5.6 33.59 147 100 PEAK 1 2480.00 106,43 ------ -=---- 103.88 30.76 5.46 3359 147 100 PEX
1 8425 20.77 4.00 -33.23 18.20 30.70 5.6 33.39 147 100 AVERAGE 7 2080.00 B1.66 ------ - 79.09 30.70 5.46 3359 147 109 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : Cl14 of C16
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Pol. Vertical Fundamental
. Leel i) Date: 2024-04-28 . Lol #alin) Date: 2024-04-28
1225 1225
105 ! 105! 1
813 ﬂ 813
f W PEAK_BE 14 PEAK_T4
00 00
sk AP " . ) ) . o L " o
Peak Bl 5
115 115
U U528 46 Ui64 U2 50 oo 1400 1800. 2200. 2600. 3000
Frequency (1Hz) Frequency (WH)
Linit Margin Read  Ant Cable Preanp APos  TPos Linit Margin Read Ant Cable Preamp APos  TPos
Freq Llevel Line (d8) Level Factor Loss Factor Renark Freq Llevel Line (dB) Level Factor Loss Factor Renark
Wpdm B g bR B B @ dg Wi dBe B0 bR B B @ dg
1 248425 44.89 74.00 -29.11 4232 30.70 5.46 3359 340 192 PEAK 1 2480.00 103,98 ------ -=---- 10037 3070 5.46 3339 M0 192 PEN
1 425 20.10 4.00-33.90 17.33 30.70 5.46 3359 340 192 AVERAGE 1 280.00 79.15 - eeeee- 76,38 30.70 5.6 3359 340 192 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C15 of C16
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Pol. Horizontal Vertical
Date: 2024-05-09 Date: 20240509
1 _wLmI (dBuVim) 1 _wLmI (dBuVIm)
1225 1225
1050 1050
875 875
PEAK_T4 PEAK_74
700 700 !
VG 54 AVG_54
A 1 bt . o 1 g ot o bt
Peak MWW MWW
Avg 113 115
3000 6000. 9000 12000, 15000, 18000 000 6000. 9000. 12000, 15000, 18000
Frequency (WHz) Frequency (1THz)
Linit Read  Ant Cable Preamp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B BV dB/m  dB  dB deg Mz dBuV/m dBu/m  dB dBwV dB/m B B o deg
1 4960.00 42.80 74.00 -31.20 63.14 36.10 B8.46 64.99 --- Peak 1 4960.00 44.16 74.00 -19.B4 64.50 36.10 B8.46 64.99 ---  --- Peak
2 4960.00 18.01 54.00 -33.99 38.35 36.10 B8.46 64.99 --- Bverage 1 4960.00 19.37 54.00 -34.63 39.71 36.10 8.46 64.99 ---  --- Average
3 7A40.00 44.56 74.00 -29.44 62.43 36.82 10.17 64.86 --- Peak 3 740.00 4424 74.00 -29.76 62.11 36.82 10.17 6486 - --- Peak
4 T7M40.00 19.77 54.00 -34.23 37.64 36.82 10.17 64.86 --- hverage 4 7440.00 19.45 54.00 -34.55 37.32 36.82 10.17 64.86 ---  --- Average
Sporton International Inc. (ShenzZhen) Page Number : C16 of C16
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Appendix D. Duty Cycle Plots

Ant 7

3DH5 on time (One Pulse) Plot on Channel 39

Spectrum Analyzer 1
Swept SA

KEYSIGHT |[nput RF Input Z: 50 Q
L Coupling: DC Corrections: Off
Align: Off Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Atten: 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

5 Marker Table v

Mode Trace Scale
A2 1 [
N 1 t
A4 1 t(a)
N 1 i

2.880 ms|(4)
1.310 ms
3.750 ms (A)
1.310 ms

D Ml ? s

PNO: Fast

IF Gain: Low
Sig Track: Off

Ref Level 106.99 dBpV

JAY:

#Video BW 1.0 MHz

Y Function

0.8518 dB
102.6 dBpV
0.3219 dB
102.6 dBpV

#Avg Type: Power (RMS 2 4
Gate: Off Trig: Free Run

w
PPPPPP

Span 0 Hz|
Sweep 10.0 ms (1001 pts)

Function Width Function Value

3DH5 on time (Count Pulses) Plot on Channel 39

Spectrum Analyzer 1
Swept SA

KEYSIGHT |nput RF Input Z: 50 Q
L Coupling: DC Corrections: Off
AAlign: Off Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

#Atten: 10 dB

Center 2.441000000 GHz
Res BW 1.0 MHz

Note:

PNO: Fast

IF Gain: Low
Sig Track: Off

Ref Level 106.99 dBpV

1

#Video BW 1.0 MHz

#Avg Type: Power (RMS 2 4
Gate: Off Trig: Free Run

w
PPPPPP

MKr1 47.20 ms
103.66 dBpV|

Span 0 Hz
Sweep 100 ms (1001 pts)

1. Worst case Duty cycle = on time/100 milliseconds =2 *2.88 / 100 = 5.76 %

2. Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

3. 3DH5 has the highest duty cycle worst case and is reported.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2AFZZPNSEG
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Ant 16

3DH5 on time (One Pulse) Plot on Channel 39

Spectrum Analyzer 1
Swept SA

KEYSIGHT |nput RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMS 2 4
L —— Coupling: DC Corrections: Off Gate: Off Trig: Free Run ™
AAlign: Off Freq Ref: Int (S) IF Gain: Low
Sig Track: Off PPPPPP

1 Spectrum

Scale/Div 10 dB Ref Level 106.99 dBpV

Center 2.441000000 GHz #Video BW 1.0 MHz

Span 0 Hz
Res BW 1.0 MHz

Sweep 10.0 ms (1001 pts)
5 Marker Table v

Mode Trace Scale Y Function Function Width Function Value
A2 1 t 4) 2.880 ms (4) 0.1360 dB

N 1 t 2.320 ms, 104.9 dBuV

04 1 t () 3.750 ms (4) 0.3484 dB

N 1 t 2.320 ms 104.9 dBuV

D Ml ? s

Spectrum Analyzer 1
Swept SA
KEYSIGHT |nput RF Input Z: 50 Q #Atten: 10 dB PNO: Fast #Avg Type: Power (RMS 234

Coupling: DC Corrections: Off Gate: Off Trig: Free Run
L > Align: Off Freq Ref: Int (S) IF Gain: Low ww

Sig Track: Off PPPPPP

1 Spectrum Mkr1 85.30 ms|
Scale/Div 10 dB Ref Level 106.99 dBuV 105.18 dBpV|

Center 2.441000000 GHz #Video BW 1.0 MHz
Res BW 1.0 MHz

D Ml ? R

Note:

Span 0 Hz
Sweep 100 ms (1001 pts)

4. Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %
5.  Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB

6. 3DHS5 has the highest duty cycle worst case and is reported.

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
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